OPERATING INSTRUCTIONS AND PARTS MANUAL

MODEL CF15SNF

25.4mm CROWN CORRUGATED
FASTENING TOOL

S|Fco® fastening solutions

AUGUST 2012




CF15SNF

CB1401

CC5701

CCs5501

CB0401

0P042A

CB0603

0A136A

CB0702

cB1201

WAD101—

CB0502

0A136A

CBOBD2

CB1001

CB0802

0GO75A

ULO103

WAQ303W

WAD301

WAD201

0S050A

uL3101

YGO601

KMOB20

Pp— SA4901
s;xszm
S —SA3305

SA1607W

WA3502

KMO408

RS-rare01

Cccioo2w

Qo

TR

0A016A
S5AZ501
KP3015
OPQO2CA

>—OPQODBA
P—OP006A A
CC5801

OPODSA A
SA3001

SA2404

OBO3ZA &
SA2601

WA3001

FC2501
WA3801
KM0D408 WAQ401 WAO501 iy
KF0412
Part_No Description Spec Qty| PariNo Description Spec Qty| Pari_No Description Spec Qty
CB040T  |COMPRESSION SPRING 1 | KMO625 |HEXSOCHDBOLT  |M6x1.0—25L | 7 | WA0301 |BUMPER 1
CB0502  |CYLINDER RING 1 | KP3015 |PARALLELPIN § 3%15L 2 | Wa0303W |[DRIVER ASSY. 1
CB0B03  |HEAD VALVE PISTON 1 | KR0406  |BUTTON HD.BOLT M4x07—6L | 2 | WA0401 |COVERPLATE(R) 1
CBO702  |CAP SEAL 1 | KS3016 |SPRINGPIN § 3-16L 1 | WAOS01 |GUIDE PLATE 1
CB0802  |CYLINDER 1 | KS302¢ |SPRINGPIN §3-24L 3 | WA1501 |SUPPORT 1
CB0902  |CYLINDERRING 1 | KS3028 |SPRINGPIN §3-28L 1 | wate02 [sAFETY 1
CB1001 |CHECK SEAL 1 | ©mot6A |0-RING ARPSGB-016 | 1 | WAT701 |SAFETY GUIDE 1
CB1101  |MAIN PISTON 1 | oatzza  |0-RING ARPS68-127 | 1 | WAT801 |SAFETY GUIDE 1
CB1201 |COLLAR 1 | OA136A |O-RING ARPS68-136 | 3 | WA3001 |MAGAZINE SEAT 1
CB1401 |CYLINDER CAP 1 |A OB032A |ORING 2514 2 | WA3401 |FRONT PLATE 1
CC0B01  |END CAP 1 | oGorsa |0-RING G75 1 | WA3502 |MAGAZINE CAP 1
CC1002W |TRIGGER VALVE ASSY. 1 |A OPOOBA |O-RING P6 2 | WA301 |STOPPLATE 1
CC5301  |COMPRESSION SPRING 1 |A OPODSA |O-RING P9 1 | WA3801 |PUSHER 1
CC5501  |PISTON STOP 1] oPo0A |ORING P20 1 | WA4002 |ADJUSTMENT RAIL 1
CC5701  |SPACER 1| OPO3BH |ORING 37.7x3.5 1 | wctoo1  |PUSHER STOP 1
CC5801  |PILOT VALVE 1 | OP0&2A |ORING P42 1 | wciio [SPRING 1
FA1401  |LATCH 1 | ©0S050A |O-RING S50 1 | Wc1301 |SCREW SEAT 1
FA2001  |SPRING 1| Pa3sor PN 1 | YE2501 |ERING §25 1
FB2501  |PISTON STOP 1 | Sa1607W [TRIGGER ASSY. 1 | YGOBO1 |SPRING WASHER §6 10
FC2501 |PUSHER SPRING 2 | SA2404 |TRIGGER VALVE STEM 1 | YLOB10  |LOCKNUT M6x1.0 1
FD1501  |SPACER _ 1| SA2501 |TRIGGER VALVE SEAT 1 | YW0801 |FLAT WASHER §6 1
FD2501 |COVER PLATE(A) 1 | SA2601 |TRIGGER VALVE SEAT 1
FE1101  |EXHAUST CAP 1 | SA3001 |COMPRESSION SPRING 1
FE1201  |EXHAUST CAP RING 1 | SA3204 |CONTAGT LEVER 1
KFO408  |FLAT HD.BOLT M4x07—8L | 1 | SA3305 [TRIGGER 1
KF0412  |FLAT HD.BOLT Mx07—12L | 3 | SA%01 |SPRING i For better performance, replace the
KFO516  |FLAT HD.BOLT M5x08—16L | 1 | ULO103 [BODY 1 Eggzzg\é;';g ganTTr E;;g:: \‘/”:Ee i
KMO408  |HEX.SOCHD.BOLT  |Max07—8L | 6 | UL3101  |SIDE PLATE(LH) 1 i CNEAEET Valvar
ge

KMO414 |HEXSOCHDBOLT  |Max07—14L | 2 | WA0101 |DRIVER 1 1x 86459 O Ring
KM0620 |HEX.SOCHDBOLT  |MBx1.0—20L | 4 | WA0201 |NOZZLE 1

" vy If you need to order parts, please mark both Parts No. and Description. Y9

AUGUST 2012



